Kidz Bike

K35
Reference Part .. Quantity
Number Number Part Description Required

1 45010 Frame, Kidz Bike - Yellow 1
2 45064 Fork 1
50258 Bolt, 5/8-11 x 7 Hex Head GR 8 1
50015 Nut, 5/8-11 Nylock 1
7 11004 Throttle with Cable 1
50611 #10 x 1 1/2" pan head 1
8 11179 Brake rod 1
50801 Cotter Pin, 1/8" x 1 2
10 11160 Brake Band 4" 1
50208 Bolt, 3/8 x 2 1/2" Hex Head G5 1
50013 Nut, 3/8" Keps 2
50026 Nut, 7/16" (used as spacer) 1
11a 30001 |Assembly, Roll Turf 410-350-5 - Rim, Tire, Bearings 1
40864 |[Spacer, front wheel 2
50259 bolt, 5/8 x 7 1/2" 1
50015 Nut, 5/8-11 Nylock 1
11 30451 Rim, 5" Roll Tubless 1
12 11201 Bearing 5/8" X 1-38" snap ring 4
14 30152 |Tire, Turf 410-350-5 2
15a 30020 |Assembly, 410x350x5 Pull Turf, KB35 1
50260 bolt, 5/8 x 11" 1
50015 Nut, 5/8-11 Nylock 1
15 30453 Rim, 5" Pull mini bike Tubless 1
41 20414  [Sprocket, 48T #41 bolt on 1
42 11161 Brake Drum 4" 1

17 65001 1" hand grips 1 pair
19 70051 Switch, Off/On - Recoil Start 1
70060 |Switch, Key Replacement 1
Wire Harness, Mini Bike 1
22 10765 Seat Cushion - mini bike 1
50084 Bolt, 1/4" X 3/4" Hex Head G5 - current models 2
41 20414  [Sprocket, 48T #41 bolt on 1
42 11161 Brake Drum 4" 1
43 20504 [Chain, pre-cut #420 - 64 rivet 1
43b 20508 [Chain, pre-cut #420 - 40 rivet 1
20551 Master link 2
44 20570 Chain cover mini bike 1
50750 Fender washer 3/16" 1
50607 |Screw, #10 X 1/2" Blunt point 1
45 21001 Fender, rear mini bike 1
50607 |Screw, #10 X 1/2" Blunt point 2
50051 U-nut, #10 2
50084 Bolt, 1/4" X 3/4" Hex Head G5 1
50001 Nut, 1/4-20 Nylock 1
50715 Washer, 1/4" USS Flat 1




Kidz Bike

K35
Reference Part .. Quantity
Number Number Part Description Required
46 21000 Fender, front mini bike
50084 |Bolt, 1/4" X 3/4" Hex Head G5 2
50001 Nut, 1/4-20 Nylock 2
50715 |Washer, 1/4" USS Flat 2
47 60076 Name plate "Kidz Bike" 1
48 70206  [tube caps 1" 2
60025 [Video, Operator Safety - mini bike/bug 1
60031 Manual, Operators - mini bike/bug 1
60051 Decals, Warning 1
60062 Decal, Key Switch, On/Off, Recoil Start 1
60108 Hang Tag, Kidz bike 1
60076 Decal, Kidz bike
100 Engine assembly
101 20001 Engine, 3.0 HP 1
102 50158 |Bolt, 5/16 x 1 3/4 4
50005 |Nut, 5/16-18 Keps 4
103 40865 [Chain Guard Mount, KB35 (2 1/2") 1
104 50157 Bolt, 5/16" X 3/4" Hex head G5 fine thread 4
50703 |Washer, 5/16" Lock washer 4
105 20787 |Jackshaft, Mini bike (5/8 Keyed) 6" 1
106 20413 [Sprocket, Bug (9 tooth) 1
107 50828 Lock Collar, 5/8 1
108 10185 [Key Stock, 3/16 x 1" 2
110 50763 |Washer, 5/8 shim 2
111 20416  |Sprocket, 20 tooth 1
114 20786 [Jackshaft Plate, Mini bike 1
115 11201 Bearing, 5/8 2
116 20201 Clutch, #41 Lube system 1
117 20220 Bolt, Grease zerk 1
50703 |Washer, 5/16" Lock washer 1
Washer, 5/16" Fender 1
118 Fiber Washer 2




